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26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 499 | 488 | 9.81 9.87 - - - -

Mode LTE Band 17 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 492 | 490 | 977 | 9.71 - - - -
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LTE Band 17

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM
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ML 1 708.382 MHz 17.51 dBm ndB_down 9.81 MHz ML 705 BE4 MHZ 16.41 dBm ndB_down 9,87 MHZ
TL 1 705.085 MHz -8.05 dBm ndd 26.00 dB T1 L 705.065 MHz -9.77 dBm ndd 26.00 dB
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ML 1 708.851 MHz 14.83 dBm ndB_down 4.915 MHz ML 707.022 MHz 16.43 dBm ndB_down 9,77 MHZ
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ssamon s, FCC RADIO TEST REPORT Report No. : FG271545B
Occupied Bandwidth
Mode LTE Band 17 : 99%OBW(MHz)
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.49 4.49 9.07 9.03 - - - -
Mode LTE Band 17 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.53 4.49 9.07 9.03 - - - -
Page Number : A17-6 of 19
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LTE Band 17
Middle Channel / 5SMHz / QPSK Middle Channel / 5MHz / 16QAM
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ML 1 708.112 MHz 16.75 dBm ML 707.542 MHz 14.97 dBm
T1 1 707.75225 MHz 10.81 dBm oce Bw 4.485514486 MHz T1 1 707.74226 MHZ 10.10 dBm oce Bw 4. 485514486 MHZ
T2 1 712.23776 MHz 10.58 dBm T2 1 712.22777 MHz 9.71 dbm
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TL 1 705.4445 MHz 10.93 dBm Oce Bw 9.070925071 MHz T1 L 70545645 MHz 9.21 dBm Oce Bw 9.030969031 MHz
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ML f 708.371 MHz 14.72 dBm ML 707.043 WAz 15.88 dam
T1 1 707.71228 MHz 7.88 dBm Oce Bw 4.525474525 MHz T1 L 705.4045 MHz 9.34 dBm Oce Bw 9.070929071 MHz
T2 1 712.23776 MHz 9.27 dBm T2 1 714.4755 MHz 8.49 dBm
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LTE Band 17

Middle Channel / 5SMHz / 256 QAM

Middle Channel / 10MHz / 256QAM
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Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML 1 708.272 MHz 11.58 dém ML 707.522 MHz 14.09 dBm
T1 1 707.75225 MHz 6.41 dém Occ Bw 4.485514486 MHz T1 1 705. 4446 MHz 7.33 dBm Occ Bw 9.030969031 MHZ
T2 1 712.23776 MHz 5.54 dBm T2 1 714.4755 MHz ©.69 dbm
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Conducted Band Edge

LTE Band 17 / 5SMHz / QPSK
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Highest Band Edge / 1 RB
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650.000 MHz 703.200 MHz 100.000 kHz 703.82306 MHz -33.15 dem -20.15 db 711.000 MHz 716.000 MHz 100.000 kHz 715.65784 MHz 21.27 dém -8.73 db
703.900 MHz 704.000 MHz 30.000 kHz 703.99875 MHz -25.06 dém -12.06 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00495 MHz -26.28 dém -13.28 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.35714 MHz 21.31 dém -8.69 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -33.68 dém -20.68 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit | Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -34.47 dBm -21.47 d& 711.000 MHz 716.000 MHz 100.000 kHz 714.84865 MHz 7.16 dBm -22.84 dB
703.900 MHz 704,000 MHz 30.000 kHz 703.99316 MHz -33.14 dBm -20.14 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00008 MHe 30 45 dBm “17.45 db
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TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A17-9 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 17 / 5SMHz / 16QAM
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LTE Band 17 / 5SMHz / 64QAM
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£0.000 MHz 703.500 MHz 100.000 kHz 703.85306 MHz -36.92 dém -23.92 dB 711.000 MHz 716.000 MHz 100.000 kHz 715.63786 MHz 18.90 dBém -11.10 dB

703.900 MHz 704.000 MHz 30.000 kHz 703.99855 MHz -28.65 dBm -15.65 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00534 MHz -28.16 dém -15.16 dB
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£590.000 MHz 703.900 MHz 100.000 kHz 703,89306 MHz -38.51 dBm -25.51 dé 711.000 MHz 716.000 MHz 100.000 kHz 715.48302 MHz .23 dBm -24.77 de
703.900 MHz 704.000 MHz 30.000 kHz 703.99555 MHz -36.25 dBm -23.29 dB 716,000 MH= 716.100 MHz 30,000 kHz 716.00075 MHz -34.86 dBm -21.86 dB
704.000 MHz 709.000 MHz 100.000 kHz 706.21029 MHz 5.71 dBm -24.29 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -35.24 dbm -22.24 dBb
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£0.000 MHz 703.500 MHz 100.000 kHz 703.85306 MHz -40.42 dBm ~27.42 dB 711.000 MHz 716.000 MHz 100.000 kHz 715.64785 MHz 16.27 dém -13.73 dB

703.900 MHz 704.000 MHz 30.000 kHz 703.99965 MHz -30.95 dBm -17.95 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00425 MHz -31.17 dém -18.17 dB
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£590.000 MHz 703.900 MHz 100.000 kHz 703,89306 MHz -41.98 dBm -28.98 d8 711.000 MHz 716.000 MHz 100.000 kHz 714.33916 MHz 3.52 dBm -26.48 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99565 MHz -39.25 dBm -26.29 dB 716,000 MH= 716.100 MHz 30.000 kHz 716.00734 MHz -35.97 dBm -23.97 de
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6£50.000 MHz 703.500 MHz 100.000 kHz 703.89306 MHz -40.15 dém -27.15 dB 706.000 MHz 716.000 MHz 100.000 kHz 715.40559 MHz 21.18 dBm -8.82 dB
7032.900 MHz 704.000 MHz 30.000 kHz 703.99835 MHz -39.05 dém -26.05 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.01244 MHz -39.04 dBm -26.04 dB
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690.000 MHz 702,900 MHz 100,000 kHz 703.89306 MHz -37.02 dBm -24.02 de 706.000 MHz 716.000 MHz 100.000 kHz 707.31369 MHz 4.95 dBm -25.05 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99765 MHz -38.54 dBm -25.54 dg 716.000 MHz 716.100 MHz 30.000 kHz 716.00315 MHz -38.86 dBm -25.98 dB
704.000 MHz 714,000 MHz 100.000 kHz 705.74326 MHz 5.33 dBm -24.67 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -36.89 dBm -23.89 dB
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7032.900 MHz 704.000 MHz 30.000 kHz 703.98497 MHz -39.00 dém -26.00 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00005 MHz -40.99 dBm -27.99 dB
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690.000 MHz 702,900 MHz 100,000 kHz 703.89306 MHz -38,41 dBm -25.41 d& 706.000 MHz 716.000 MHz 100.000 kHz 706.88412 MHz 4.23 dBm -25.77 dB
703,900 MHz 704,000 MHz 30.000 kHz 703.99995 MHz -38.99 dBm -26.9¢ d& 716.000 MHz 716.100 MHz 30.000 kHz 716.02012 MHz -40.54 dBm -27.54 dB
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£0.000 MHz 703.500 MHz 100.000 kHz 703.85306 MHz -43.30 dém ~30.30 dB 706.000 MHz 716.000 MHz 100.000 kHz 715.40559 MHz 18.65 dém -11.35 d
703.900 MHz 704.000 MHz 30.000 kHz 703.99995 MHz -43.10 dBm -30.10 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.01503 MHz -42.90 dém -29.90 dB
704.000 MHz 714.000 MHz 100.000 kHz 704.61439 MHz 18.20 dem -11.01 de 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -432.09 dBm -20.09 de
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690.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -40.43 dBm -27.43 dB 206.000 MAZ 716,000 MHz 100,000 kHz 706.98402 MHzZ 3.60 dBm -26.31 de
703.900 MHz 704.000 MHz 30.000 kHz 703.99965 MHz -43.07 dém -30.07 d& 716.000 MHz 716.100 MHz 30,000 kHz 716.01953 MHz -41.58 dBm -26.58 dB
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6£50.000 MHz 703.500 MHz 100.000 kHz 703.89306 MHz -47.33 dém -34.33 dB 706.000 MHz 716.000 MHz 100.000 kHz 715.40559 MHz 15.59 dém ~14.01 dB
7032.900 MHz 704.000 MHz 30.000 kHz 703.98766 MHz -46.03 dém -33.03 db 716.000 MHz 716.100 MHz 30.000 kHz 716.00754 MHz -45.73 dBm -32.73 dB
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690.000 MHz 702,900 MHz 100,000 kHz 703.89306 MHz -43.72 dBm -30.72 d& 706.000 MHz 716.000 MHz 100.000 kHz 707.51349 MHz 1.30 dBm -28.70 dB
703,900 MHz 704,000 MHz 30.000 kHz 703.99086 MHz -45.16 dBm -32.16 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00085 MHz -45.07 dBm -32.07 de
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30.000 MHz 690.000 MHz 100.000 kHz 630.52951 MHz -57.44 dBm -44.44 dB 30.000 MHz 690.000 MHz 100.000 kHz 627.17976 MHz -57.03 dBém -44.03 dB
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SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk PAES Limit 'thrrk PARS
INE_ABS PABS -10 difiEFPURIOUS LINE ARG PABS
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
O iy W PN . " R —
— -50 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz Start 30.0 MHz 35205 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 632.02939 MHz -57.65 dBm -44.65 dB 30.000 MHz 690.000 MHz 100.000 kHz 616.28058 MHz -57.49 dBm -44.49 dB
725,000 MHz 1.000 GHz 100.000 kHz 962.35419 MHz -56.71 dBm -43,71 dB 725,000 MHz 1,000 GHz 100.000 kHz 910.98359 MHz -56.89 dBm -43,89 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -45.84 dBm -32.84 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -46.01 dBm -33.01dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96325 GHz -41.78 dBm -28.78 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94976 GHz -41,70 dBm -28.70 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.36316 GHz 0 dBm -29.90 db 7.000 GHz 9,000 GHz 1.000 MHz 7.37766 GHz 6 dBm -30.26 dB&
hid bl
{ L J L L JL J e
Date: 17.SEP.2022 16:01:22 Dats: 17.SEP.2022 1&:0!

Highest Channel / QPSK

Spectrum |

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.90 dB

Mode Auto Sweep

@1 AvgPwr

LINE _ABS

PAS

5
PAB

%

%]

Limit ¢heck
10 &dHF PURIOUS

| SPURIOUS_LINE_ABRS_
-20 dBm

-30 dBm

-40 dBm

-50 dBm

-70 dBm

-80 dBm

-90 dBm

Start 30.0 MHz

35205 pts

Stop 9.0 GHz

Spurious Emissions

Range Low | Range Up

RBW |

Frequency | Power Abs | ALimit |

30.000 MHz
725.000 MHz
1.000 GHz
3.000 GHz
7.000 GHz

690.000 MHz
1.000 GHz
3.000 GHz
7.000 GHz
9.000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz
1.000 MHz

616.68055 MHz
955.38869 MHz
1.41365 GHz
6.93176 GHz
7.36816 GHz

-57.65 dBm
-57.07 dém
-45.67 dém
-41.79 dBm
-43.03 dBm

-44.65 dB
-44.07 db
-32.67 db
-28.79 dB
-30.03 dB

J

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamon s, FCC RADIO TEST REPORT Report No. : FG271545B
Frequency Stability
Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0061
40 Normal Voltage 0.0131
30 Normal Voltage 0.0028
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0104
0 Normal Voltage 0.0045
-10 Normal Voltage 0.0090 PASS
-20 Normal Voltage 0.0139
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0032
20 Normal Voltage 0.0000
20 Battery End Point 0.0034
Note:

1. Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A17-19 of 19
FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT Report No. : FG271545B

LTE Band 38

Peak-to-Average Ratio

Mode LTE Band 38 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.81 5.80 6.58 6.67 PASS
TEL : 886-3-327-3456 Page Number 1 A38-1 of 31

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 38 / 20MHz / QPSK

Middle Channel / Full RB

LTE Band 38 / 20MHz / 16QAM

Spectum | = Spectum | =
Ref Level 30.00 cBm  Offset 12,00 b Ref Level 30.00 cBm  Offset 12,00 b
o att 0de  AQT 2ms @ RBW 20 MHz o 0de  AQT 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
@153 view @153 view
e ]
— —
0 = = 0 =
B R o et
& - i
A
00 - 00 - -
3% i 5 Ty
\ & N
1€ - 1€
1
1E-04 Ll - 1E-04 \ -
: I
1E-05: I S 1E-05: t T
; 5
|
F 2.595 GHz Mean Pwr + 20.00 dB F 2.595 GHz Mean Pwr + 20.00 dB
c y Cumulative Distribution Function Samples: 130000 c y Cumulative Distri Function Samples: 130000
Mean | poak | crest | 0w | 1 | 0o.a% | p.01% | Mean | poak | crest | 0% | 195 | _oaee | |
Trace 1 | 2210 dBm 27,55 dbm 5.45 db 2.55 dB 4.26 dB 4.61 dB 5.16 dB Trace 1 | 210G dBm  27.47 dbm 5.39 db 3.16 dB 4.93 dB 5.80 dB
Marker Marker
) J AR JL )| BRRREEEE e
Spectrum | [ Spectrum | [
Ref Level 30.00 dém  Offset 12,00 d& Ref Level 30.00 dém  Offset 12,00 d&
o att 30de  AQT 2ms @ RBW 20 MHz o att 30de  AQT 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
@153 View @153 View
[ — e
e —
o e a R
s T
00 - 00 -
X, B N s
N
1€ = 1€ +
it N
\ it
1E-04 i < 1E-04 ‘\ e
3 T
| |
1E-05 | r 1E-05 - e
F 2.595 GHz Mean Pwr + 20.00 dB F 2.595 GHz Mean Pwr + 20.00 dB
c y Cumulative Distri Function Samples: 130000 c y Cumulative Distri Function Samples: 130000
Mean | poak | crest | 1% | 19 | 0o.a% | p.01% | Mean | poak | crest | 0% | 195 | oa% | po1%e |
Trace 1 | 20,09 cbm 27,69 dbm 7.61d8 3.10 dB 5.30 dB ©.56 dB 7.36 dB Trace 1 | 1509 cbm 2621 dbm B.12 dB 3.22 dB 5.33 dB 5.57 dB 7.42 dB
Marker Marker
JL J [ CEEREEE N JL )| BRRREEEE e

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A38-2 of 31



seamran . FCC RADIO TEST REPORT Report No. : FG271545B
26dB Bandwidth
Mode LTE Band 38 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.90 4.76 9.67 965 | 14.36 | 14.48 | 18.94 | 18.62
Mode LTE Band 38 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.87 484 | 1047 | 9.87 | 14.33 | 14.27 | 18.90 | 18.94
: A38-3 of 31

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG271545B

LTE Band 38

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

ectrum = ctrum (=
Ref Level 30.00 cBm  Offsel 12,00 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 12,00 dB & RBW 100 kHz
o Att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.51 dBm mili] 5 dBm
2.59450000 GHz, 2.59538000 GHz,
e _ nde 26.00 dB & ndB 26.00 dB
b g o 5 e 55
04 ; b~y 4.895000000 MHz 104 . P 4.755000000 MHz
] Q factor | 530.0) ] 545.9)
od : L 0d
i I
BUE! -10d
|
20 d 20 di
Ly T S etk WA PN A o
ey v 230 flge SRy iy
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,5945 GHz 15.51 dBm ndB down 4.655 MHz ML 2.55538 GHz 15.25 dBm ndB down 4,755 MHz
T1 1 2,892572 GHz -10.46 dBém ndé 26.00 dB T1 1 2.592602 GHz -11.01 dém ndé 26.00 d8
T2 1 2,597463 GHz -10.12 dém  factor 530.0 T2 1 2.597358 GHz -10.01 dém  factor 545.8
L L J - L Ju J A

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum s pectrum &
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.40 dBm| 16.50 dBm)
M1 2.5983970 GHZ| 2.5969980 GHz
20 20
N PR . 26.00 dB N 26.00 dB
- e d T i 9.670000000 MHz 04 P i e 9.650000000 MHZ]
Ji Q factor \ 268.7] 7 269.1
0 d | | 0 d L ]
h 1 } i
-tod - l‘ -10 d 7 I{
i | | |
20 d 1 Y N 20 - ‘\j . p—
A / AP, . S e -
P— 4 LY Il .
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,598397 GHz 17.40 dBm ndB_down 9.67 MHz ML 2.596998 GHz 16.59 dBm ndB_down 9,65 MHZ
TL 1 2,590165 GHz -9.06 dBm nd8 26.00 dB T1 L 2.550185 GHz -9.35 dBm nd8 26.00 dB
T2 1 2.599835 GHz -9.44 dam qQ factor 268.7 T2 1 2.599835 GHz -9.02 dBm qQ factor 269.1
L JL J L JL J [

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum K vectrum &
Ref Level 30.00 GBm  Offset 12,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12.00 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 5.13 dbm)| MI[1] 14.46 dBm
2.6012340 GHz 2.6000350 GHZ]
= i ndB 26.00 dB @ nds MY 26.00 dB
o AT LAV WA ey 14.356000000 MHz 04 Al Amn rn o SaT L 14.476000000 MHz
1 Q factor 181.2 T % factor 179.6
o d | 0 di |
/ /
Lo d o -10 di +
/ ﬂ i
2 204 J
204 i T 20 /
) Aot \ . e )
o0 gl <o o |0 e iy vy
40 d -40 de
50 df 50 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.601234 GHz 15.13 dam nd8 down 14.356 MHz ML 2500035 GHz 1446 dBm nd8 down 14,476 MHz
T1 1 2,587687 GHz -10.74 dBm nd8 26.00 dB T1 L 2587777 GHz -11.72 dém nd8 26,00 d8
T2 1 2,602043 GHz -10.94 dBm Q factor 1B1.2 T2 1 2.602253 GHz -11.95 dam Q factor 179.6
L I 4 - [S JL 4 -

TEL
FAX

886-3-327-3456
886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG271545B

LTE Band 38

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ectrum LE;“ ctrum l“r‘,‘
Ref Level 30.00 GBm  Offsel 12,00 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,00 dB & RBW 300 kHz
fo Att 30d8 SWT 1B.G ps @ VBW 1 MHz Mode Auto FFT po Att 30.d8 SWT 18,8 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.80 dBm| mili] A6 dBm)
2.59286820 GHZ| 2.6000350 GHz
e T ndB 26.00 dB & ndey 26.00 dB
04 NI, WY, DO N - LY 18.941000000 MHz 104 Mo A _ v [l 1B.621000000 MHz
‘,‘ = Q factor 136.9 7 W [T fictop™ 139.6
|
od od t
! %
BUE! -10d !
E: I |
|
20 d 20 di !
- \
s / A -
T A T Wi 20 R T Val vy
-40 d
50 df 50 di
60 d -60 db
CF 2,595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,592682 GHz 13.80 dBm ndB down 18.541 MHz ML 2.600035 GHz 14.45 dBm ndB down 18,621 MHz
T1 1 2,58541 GHzZ -11.93 dém nds 26.00 d8 T1 1 2.585689 GHz -11.91 dém nds 26.00 da
T2 1 2604351 GHz -13.94 dam  factor 136.9 T2 1 2.604311 GHz -9.40 dBm  factor 138.5
L I J - \ )i J A

Middle Channel / 5SMHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
13.07 dbm)| MI[1] 15.32 dBm
3900 GHZ| 2.5919030 GHZ]
= 26.00 dB @ nd 26.00 dB
o J N 4.865000000 MHZ 04 | e By 10.470000000 MHz
f 533.7] Ji Q factor 247.6
od | 0 d !
/ | { T
1y ) i i £
-10 df 3 ¥ -10 4' \‘-‘
20 d [ \ 20 d - —
. A f\f’ ™ P /
Y Ry w VS T =GBy
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,596439 GHz 13.07 dBm nd@ down 4.B65 MH2 M1 2.591903 GHz 15.32 dBm nd@ down 10,47 MHZ
T1 1 2,592572 GHz -13.14 dam nd8 26.00 dB T1 L 2500125 GHz -10.90 dBm nd8 26,00 d8
T2 1 2,597438 GHz -13.32 dém Q factor 533.7 T2 1 2.600594 GHz -10.66 dBm Q factor 247.6
L I 4 - [S JL 4 -
ectrum LE}“ vectrum l"r‘,‘
Ref Level 30.00 GBm  Offset 12,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12.00 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  1B.5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 12.77 dBm)| MI[1] 12 .24 dBm
2.5895450 GHz 2.5969180 GHz]
= ML nd 26.00 dB @ M1 ndB 26.00 dB
w0 E e . AARBY 14.326000000 MHz 104 e X Bw . 1B.001000000 MHz
- = G factor 180.8 AL R FAEV 137.4
) [ . [ ‘
° T i 0 i T
_10d i 1z 10 di | i
Y ¥ ¥ ¥
20d [ ! 20d + !
\
= / \' 30 i \
- e g e - T Sl Ty
P [T T e WA K IR e w,,f‘anq\
-40 d 40 di
50 d S0 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
M1 1 2,589545 GHz 12.77 dBm nd@ down 14.326 MH2 M1 2.596918 GHz 12.24 dBm nd@ down 18,901 MHZ
T1 1 2,587837 GHz -13.24 dBm nd8 26.00 dB T1 L 2,585569 GHz -14.26 dbm nd8 26,00 d8
T2 1 2.602163 GHz -13.75 dém Q factor 1B0.8 T2 1 2.604471 GHz -13.88 dém Q factor 137.4
L I 4 - [S JL 4 -

TEL : 886-3-327-3456 Page Number 1 A38-5 of 31
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 38

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

ectrum LE;“ ctrum l“r‘,‘
Ref Level 30.00 cBm  Offsel 12,00 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 12,00 dB & RBW 300 kHz
fo Att 30d8 SWT 19 ps @ VBW 300 kHz  Mode Auto FFT po Att 30.d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.29 dém| mili] 5 dBm
2.59448100 GHz, 2. 790 GHz
e " ndB 26.00 dB & M1 ndB 26.00 dB
X Bw 4.835000000 MHz . N e DY Bp o~ ©.870000000 MHz
wd P Al ey 536.6 o 7 7 G faior” 263.0)
{ | /
od ! od + |
{ o !
-od 3 -10d ¥ T
¥ 7 ¥
204 [ 20d / \
o \ 7 T
S0 e T A 0 eV S :
TRTAYAW) by Ve . I 1 SN
40 o -40 o
50 df -50 di
60 d -60 db
CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,594481 GHz 11.29 dém ndB down 4.635 MHz ML 2.555579 GHz 13.25 dém ndB down 9,57 MHz
T1 1 2,592592 GHz -14.60 dBm nds 26.00 d8 T1 1 2.590085 GHz -12.88 dém nds 26.00 da
T2 1 2,597428 GHz -14.52 dém  factor 535.6 T2 1 2.599955 GHz -12.57 dém  factor 263.0
L L J g

J

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.12 dBm) ™M1[1] 1034 dBm)
2.6009640 GHz 2.6022730 GHZ]
= nd | 26.00 dB @ nd o 26.00 dB
104 B \ 14.266000000 MHZ| 10 4 B . 18.941000000 MHz
AR TP A e actihon 182.3 f "l Ten = o T P e o, 137.4
o d / \\ 0 di | |
“ . \
-10d — 10 d ],
204 1 20d i \
Y Ao [
S Wy, WA s A
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value Y-value | Function | Function Result
M1 1 2.600964 GHz 12.12 dBm nd@ down 14.266 MHz M1 2.602273 GHz 10.34 dBm nd@ down 18,941 MHZ
T1 1 2,587957 GHz -12.66 dm nd8 26.00 dB T1 L 2,585669 GHz -13.86 dBm nd8 26,00 d8
T2 1 2,602223 GHz -13.58 dam Q factor 182.3 T2 1 2.60463 GHz -15.31 dém Q factor 137.4
L I 4 - [S JL -

J

TEL
FAX

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

Occupied Bandwidth

LTE Band 38 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.47 4.48 9.09 9.03 | 13.40 | 13.49 | 17.82 | 17.90
Mode LTE Band 38 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.51 4.47 9.03 9.03 | 1346 | 1346 | 17.78 | 17.86
Page Number 1 A38-7 of 31
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG271545B

LTE Band 38

ectrum L“_‘;“ ctrum l"r‘,‘
Ref Level 30.00 GBm  Offset 12,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12.00 db & RBW 100 khz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.20 dBm| mili] 15.66 dBm|
20 " 2.59290200 GHz, - . 2.59575900 GHz,
T Oce Bw 4.465534466 MHZ, - yoccBre 4.475524476 MHZ|
B YT T I B . . ALY, Tk PN P a i ha A
10 df f T 10 -
0d \ 0d
/ | ]
-10d f T -10 df 7
_,_,l{ \ 20 /
Lt . ol e oh) b
= U=yvy. i ]
-40d -40 d
50 df -50 di
60 df -60 de
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts an 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2,592902 GHz 16.20 dBm ML 2595759 GHz 15.66 dBm
T fy 2,5927722 GHz 11.39 dam oce Bw 4,455534466 MHz T L 2.5027522 GHz 9.64 dam oce Bw 4,475524476 MHZ
T2 1 25972378 GHz 11.18 dBm T2 1 2.5972276 GHz 9.61 dBm
L J J L] L Jjd ] ]
ctrum s pectrum &
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.44 dBm 17.00 dBm)|
0 2.5990560 GHZ| - 2.5993020 GHz
1 N 9.090909091 MHz B 9.030969031 MHz
e P ™ Wy -
0 y o e o - 12
f ! Y
od T 2 0d ' T
| | |
10 df - -10 o
| |
] \
20 d \, 20 d ‘[ Y
N (W A R \
Ly ~ 50 g =
-40 d -40 de
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,599056 GHz 17.44 dBm ML 2.593302 GHz 17.00 dBm
TL 1 2,5904446 GHz 11.68 dBm Oce Bw 9.090305051 MHz T1 L 2.5504845 GHz 10.26 dBm Oce Bw 9.030969031 MHz
T2 1 2,5995355 GHz 11.12 dém T2 1 2.5995155 GHz 9.40 dam
L I 4 [S JL 4 -
ectrum L“_‘;“ pectrum l"r‘,‘
Ref Level 30.00 GBm  Offset 12,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12.00 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.07 dbm)| MI[1] 15.17 dBm
0 2.5901150 GHZ| - 2.5983870 GHz
1 Oce B ) 13396605397 MHz 13486513487 MHz
o AT AN L W TP VA A e 04 A Ml nf - s
[ ‘ / ‘
| 1
d | d / \
a i T o ‘I
104 | 104 I \kl
\
\
20 d + 1 20 d I ¥
N |
TtV i v V ; WAL | vy
40 d -40 de
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 90.0 MHz CF 2.595 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.500115 GHz 15.07 dam ML 2.598387 GHz 15.17 dBm
TL 1 2,5683467 GHz 9.68 dBm Oce Bw 13.396603397 MHz T1 L 2.5883167 GHz 9.62 dBm Oce Bw 13.486513487 MHz
T2 1 2.6017433 GHz 10.11 dam T2 1 2.5018032 GHz 8.91 dam
L I 4 [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 38

ectrum L“_‘;“ ctrum l"r‘,‘
Ref Level 30.00 GBm  Offset 12,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12.00 db & RBW 300 khz
o att 30d8 SWT  18.8ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 14.20 dBm| mili]
20 2.6035510 GHZ| - 2.8
Occ Bw 17.822177822 MHz| !1 Occ Bw . 17.902097902 MHz
104 BLNLLY. (WL V) WL, " 104 Thh anap i o he "1
[ 1
ad od ! I
-0 d - -10 di f -
/ i | \\
20 df F ]lk' 20 df 7 \
A A - A
530, 7 T =
|‘\,\,“5“‘« e ATV WA v Ty
-40d
-50 df -50 di
60 df -60 o
CF 2,595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2603551 GHz 14.20 dBm ML 2,587328 GHz 13.93 dém
T1 1 2,5B860839 GHz 9.18 dém oce Bw 17.822177822 MHz T L 2.5850889 GHz 8.03 dam oce Bw 17.902097902 MHZ
T2 1 26039111 GHz 7.73 dBm T2 1 2.603991 GHz 10.50 dBm
L J J L] L Jjd ] ]
ctrum s pectrum &
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
12.85 dBm 14.84 dBm)|
.59685800 GHZ 2.5962790 GHz
= o 4.505494505 MHz @ 9.030969031 MHz
10 d Tty h et z 10 d e e
! 1 3
od |¥ 0d /,
{ ! di I
-10 df - \ -10 - —
204 L ‘Iﬂ 20d - —
) A } A AV
0 .
30 48T A v
40 d -40 de
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2596858 GHz 12.85 dam ML 2.505279 GHz 14,84 dam
TL 1 2,5927423 GHz 9.68 dBm Oce Bw 4.505454505 MHz T1 L 2.5505045 GHz 8.92 dBm Oce Bw 9.030969031 MHz
T2 1 2.5972478 GHz 9.62 dam T2 1 2.5995355 GHz 8.12 dam
L I 4 [S JL 4 -
ectrum L“_‘;“ pectrum l"r‘,‘
Ref Level 30.00 GBm  Offset 12,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12.00 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 13.48 dBm)| MI[1] 12.47 dBm
0 2.5994060 GHZ| - 2.5989560 GHz
Occ B 13.456543457 MHz e B 17.782217782 MHz
. 1 - . e Voo 1o d
10 ;" o e : % 10 s ke = G d\
od + X od ;
/ \ |
10 df 10 | -
|
] [ \
20 d | 20 d '\
] \ / |
A P
P =T - ’ S A ] A T
-40 d
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 90.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.599406 GHz 13.48 dam ML 2.598956 GHz 12.47 dBm
TL 1 2,5683167 GHz 7.23 dm Oce Bw 13.456543457 MHz T1 L 2.5861289 GHz .34 dBm Oce Bw 17.782217782 MHz
T2 1 2.6017732 GHz 6.56 dam T2 1 2.5039111 GHz 7.99 darm
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A38-9 of 31



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 38

Middle Channel / 5SMHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ectrum L"_‘? ctrum l"r‘,’
Ref Level 30.00 GBm  Offset 12,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12.00 db & RBW 300 khz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.61 dém| mili] 15.15 dBm|
20 2.59403100 GHz, - 2.5962590 GHz
W Oce B 4.465534466 MHz Oce B 9.030969031 MHz
T1 e AN )
10 di = A va — 1 10 d — E
w ER S v T ; -
i (
04 { ‘\ 0ol !
04 / L o4 /
J \ |
20 d } 20 d |
\ J
— -30 = .
sk T T N, 0 VA oo
N Y
_—— 40 di
50 df -50 di
60 d -60 db
CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,594031 GHz 11.61 dBm ML 2.556250 GHz 15.15 dBm
T1 1 2,5927622 GHz 6.24 dBm Occ 8w 4.465534466 MHz T1 L 2.5904645 GHz 8.03 dém Occ 8w 9.030969021 MHz
T2 1 25972278 GHz 5.53 dém T2 1 2.5994955 GHz 6.92 dBm
L J J L] L Jjd ] ]
ctrum t"é’ pectrum l";"
Ref Level 30.00 GBm  Offset 12,00 db & RBW 300 kHz RefLevel 20.00 dBm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
11.74 dBm| 10,64 dBm)
0 2.6014740 GHZ| - 2.5999550 GHz
M1 13.456543457 MHz 17.862137862 MHz
X -
10d — = Pt 104d >
JI.\' YTy g N T v ‘i =2 12
04 04 | i
] | 1
J I
04 10 d {
20 d - ‘I 20 d
| |
-30 -30
Ny e W Y I rorn AN,
TN et ey
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 90.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.601474 GHz 11.74 dBm M1 2.599955 GHz 10.84 dBm
TL 1 2,5682867 GHz 7.36 dBm Occ Bw 13.456543457 MHz T1 L 2.586049 GHz 5.31 dm Occ Bw 17.882137862 MHZ
T2 1 2.6017433 GHz 7.27 dam T2 1 2.5039111 GHz 4.56 dBm

TEL
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

Conducted Band Edge

LTE Band 38 / 5SMHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum |l Spectrum 7
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 dém Offset 16.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHEGLNEKARS_ PARS
20 dh’_{_lb-! BPURIOUS ) INE_ABS 20 dh”‘n‘ﬁ SPURIQUS _LINE_ABS PA]
10 dBm 10dBm f
ode 0 dBm ’
-10 dem -10 dBm j
SPURIOUS_LINE_ABS 20 dem I
-30 dBm -30 dem
" ek T TR
-50 dem
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz ] |[| Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz 2.504 GHz 1.000 MHz 256238 GHz 31,71 dbm =6.71dB 2,615 GHz 2.620 GHz 100.000 kHz 261969 GHz 22.26 dBm —7.74 d8
2.564 GHz 2.565 GHz 1.000 MHz 2.55481 GHz -29.62 dBm -16.62 db 2.620 GHz 2.621 GHz 100.000 kHz 262001 GHz -13.16 dBm -3.16 d8
2565 GHz 2.560 GHz 1.000 MHz 256890 GHz -19.68 dém -9.68 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62103 GHz -19.66 dem -9.66 db
2.569 GHz 2.570 GHz 100,000 kHz 2.56999 GHz -13,46 dBm -3.46 dB 5 655 GHe 3 696 GH2 1.000 M2 2.69507 GHz 30,42 dBm 1742 0B
2.570 GHz 2.575 GHz 100,000 kHz 2.57036 GHz 22,60 dém -7.40 dB 5.626 GHz 2.645 GHz 1.000 MHz 5.69864 CHz 3156 dim 6 55 dn
—_
Y
Il i [ w

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
Spectrur Spectrum v
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 16.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURIGHE GHHEK
20 thJH EPURIOUS INE_ABS PABS 20 th‘.‘P SPURIO INE_ABS PAES
10 dBm 10 dBm
ods f dem
-10 dem . J 10 dem
SPURIDUS_LINE_ABS -20 dem
-30 dBm -30 dBm
s o 40 dBm D
-50 dem -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[ 'start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency |  PowerAbs | |
2.545 GHz 2.564 GHz 1.000 MHz 2.56395 GHz -32.05 dBm ~7.05 B 615 GHz 2.620 GIiz 100,000 kiiz ERTETEaT 518 cBm
2.564 GHz 2.565 GHz 1.000 MHz 2.56485 GHz -20,35 dem -16.35 d 2620 GHz 2621 GHz 100,000 kHz 2 62000 GHe 2153 dBm
2,565 GHz 2.560 GHz 1.000 MHz 2.56899 GHz -20.54 dém -10.54 d 2.621 GHz 2.625 GHz 1.000 MHz 2.62126 GHz -20.92 dBm -10.92 d&
2.569 GHz 2.570 GHz 100000 kHz 2.57000 GHz -21,67 dBm -11.67 dB 5 525 CH= 2626 GHz 1,000 MHz 5 62508 CHe 25 25 dbm 1528 db
2.570 GHz 2.575 GHz 100,000 kHz 2.57065 GHz 10.00 dBm -20.00 d& 5 856 GHz 554 Cha 1,000 Mz 3 62604 CHe 36 53 dbm 453 b
T
i 1 i

23:01:18

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A38-11 of 31



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 38 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur

)

Spectrum

Ref Level 30.00 dBm  Offset 16,00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 16.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
20 dh’_[_n-! BPURIOUS ) INE_ABS 20 dhi_‘[_llP. SPURIDUIS _LINE_ABS PASS
10 dBm 10 dBm ;
ode 0 dBm JI
-10 dem -10 dBm ,
SPURIOUS_LINE_ABS 20 cém [
-30 dém -30 dem
by i b
-50 dem
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[| Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz 2.504 GHz 1.000 MHz 256390 GHz 31,99 dbm =6.99 db 2,615 GHz 2.620 GHz 100.000 kHz 261964 GHz 21.74 dBm -8.26 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.564565 GHz -29.10 dBm -16.10 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -12.79 dBm -2.79 d8
2,565 GHz 2.569 GHz 1.000 MHz 2.56892 GHz -18.74 dBm 2.621 GHz 2.625 GHz 1,000 MHz 2.62106 GHz -18.92 dBm -8.92 db
2.569 GHz 2.570 GHz 100,000 kHz 2.56895 GHz -13.48 dém 2,625 GHz 2.626 GHz 1,000 MHz 2.62527 GHz -30.07 dBm -17.07 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57037 GHz 21.13 dBm 2.626 GHz 2.645 GHz 1.000 MHz 2.62618 GHz -31.19 dBrm -6.19 dB
Y
i i [ "
Date: 16.SEP.2022 22:5B:23

16.SEP

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Spectrum

: 16.5E

P.20

Ref Level 30.00 dBm  Offset 16,00 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 16.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 dh’_‘LI\P SPURIOUS LINE ABS PASS
10 dBm 10 dBm
ode
-10 dem .
SPURIDUS_LINE_ABS 1
-30 dém
CRrT R ek 40 dBm T T P I
-50 dem -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[| Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz £:504 GHz 1,000 MHz 2:56336 GHz -32,62 dBm -7.62 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61766 GHz 7.95 dbrm -22.05 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56446 GHz -28.37 dém -15.37 d& 2.620 GHz 2.621 GHz 100.000 kHz 2,62001 GHz -24.64 dBm -14.64 dB
2565 GHz 2.569 GHz 1.000 MHz 256895 GHz -20.89 dém -10.89 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62135 GHz -22.10 dém -12.10 d&
2.569 GHz 2.570 GHz 100,000 kHz 2.56995 GHz -22.50 dBm -12.50 dB 5 525 CH= 2896 GHz 1,000 MHz 262572 GHz 20 74 dBm 1674 dp
2.570 GHz 2.575 GHz 100,000 kHz 2.57275 GHz 8.66 dBm -21.34 dB 5 856 GHz 5845 GHz 1,000 Mz 562618 GHe 3141 cbm 41 db,
Y
i J1 £

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 38 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur o | | Spectrum 7
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PAES
o0 dh’_u! BPURIOUS ) INE_ABS PABS 3 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem ﬂ‘ 10 dBm :
ode | 0 dem J
-10 dam . ll -10 dem 1
SPURIDUS_LINE_ABS -20 dem [
-30 dBm | i _30 dem—|
T SEPRTETTIOy S ST PRSI e e L1 m:hﬂﬁﬁ - 0 e T T s i
50 dBm
60 dam -50 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[ 'start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.504 GHz 1.000 MHz 2.56057 GHz -32.62 dém -8.63 dB 2,615 GHz 2.620 GHz 100.000 kHz 261964 GHz 20.67 dbm -9.33 d&
2,564 GHz 2.565 GHz 1.000 MHz 2.56478 GHz 20,39 dém -16.39 d& 2620 GHz 2621 GHe 100,000 kHz 2 62001 GHe 1558 dm esa db
2,565 GHz 2.569 GHz 1.000 MHz 2.56898 GHz -16.76 dem 2.621 GHz 2.625 GHz 1.000 MHz 2.62102 GHz -21.00 dBm -11.00 d&
2.569 GHz 2.570 GHz 100,000 kHz 256897 GHz -15.75 dBm 2.625 Gz 2.626 GHz 1,000 MHz 2,62504 GHz -32.24 dBm -19.24 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57033 GHz 22.26 dBm 2.626 GHz 2.645 GHz 1.000 MHz 2.62638 GHz -33.62 dBm -8.62 dB
T
) I [ >

2: 16.SEP.

2022

16.SEP

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.00 dB Mode Auto Sweep

Ref Level 20,00 dém Offset 16.00 dB

Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr (@1 svgPwr
Limit Gheck BAES | SPURIGNIECHHEKABS PABS
o0 dhifie _BPURIOUS LINE_ABS PASS 20 abjpe—_bPURIOUS LINE ABS PASS
10 dBm 10 dBm
oae lf‘\"v’\'"\ - "'"“'\\
-10 dBm 7 ' 10 dBm l
SPURIDUS_LINE_ABS M 20 dem L [
-30 dém A -30 dBm L
40,08 ik N -40 dBm |! M inimin T
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56339 GHz -35.27 dBm -10.27 d& 2.615 GHz 2.620 GHz 100.000 kHz 2.61851 GHz 7.02 dBm -22.98 dB
2.564 GHz 2.565 GHz 1.000 MHz 256488 GHz -30.19 dBm -17.19 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62005 GHz -26.51 dBm -16.51 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56861 GHz -21.92 dém -11.92 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62113 GHz -25.72 dBm -15.72 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -25.11 dBm -15.11 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62512 GHz ~34.21 dBm 21,21 dB
2,570 GHz 2.575 GHz 100,000 kHz 2.57161 GHz 7.99 dBm -22.01 dB .66 GHz 2.645 GHz 1.000 MHz 2.62689 GHz ~34.82 dbm ~5.82 dB
\
] j >

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271545B

LTE Band 38 / 5MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur

)

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém Offset 16.00 db

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKABS PAES

20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS

10 dem 10 dBm ﬂ

0 de 0dem l

-10 dBm -10 dBm I \

‘e ok -

SPURIOUS_LINE_ABS |

-30 dBm -30 dBm

0.8 e R e 1R g | TR e By aepreyrs e

-50 dBm

-60 dBm -60 dBm

Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56292 GHz -31.86 dBm -6.86 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61968 GHz 17.65 dBm -12.35 db
2.564 GHz 2.565 GHz 1.000 MHz 2,56496 GHz -20.87 dém -16.87 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62002 GHz -16.16 dBm -6.16 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56881 GHz -19.93 dém 2.621 GHz 2.625 GHz 1.000 MHz 2.62100 GHz -21.31 dBm -11.31 dB
2.569 GHz 2.570 GHz 100.000 kHz 2.56898 GHz -18.51 dBm 2,625 GHz 2,626 GHz 1,000 MHz 262513 GHz -32.83 dBm -19.33 d8
2,570 GHz 2.575 GHz 100,000 kHz 2.57030 GHz 18.77 dBm -11.23 dB .66 GHz 2.645 GHz 1,000 MHz 5.62703 GHz ~34.86 dbm ~0.86 dB
Y
i i 1 )
Date: 16.SEP.2022 23:5B:d4

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.00 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

offset 16.00 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr

Limit ¢heck PABS | SPURIGHIECHMEKABS PABS
20 dh’_[_n-! BPURIOUS ) INE_ABS PABS 20 dhi_‘LllP SPURIOUS _LINE _ABS PAES
10 dBm 10 dBm
ods \Hf\vf\
-10 dBrm

SPURIOUS

-30 dBm

LINE_ABS

T TR AT A

-50 dBm

-40 dBm

-60 dBm

-50 dBm

-60 dBm

Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 256257 GHz -31.02 dBm -6.02 d& 2.615 GHz 2.620 GHz 100.000 kHz 2.61622 GHz 5.05 dBm -24.95 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56406 GHz -28.10 dBm -15.10 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz -26.67 dBm -16.67 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56877 GHz -22.55 d&m -12.55 dé 2.621 GHz 2.625 GHz 1.000 MHz 2.62116 GHz -25.06 dBm -15.06 d8
2,569 GHz 2.570 GHz 100.000 kHz 2.56987 GHz -24.50 dBm -14.50 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62523 GHz -32.52 dBm -19.50 dB
2,570 GHz 2.575 GHz 100,000 kHz 2.57319 GHz 6.83 dBm -23.17 dB .66 GHz 2.645 GHz 1,000 MHz 2.62677 GHz 33.60 dbm ~6.60 dB
Y
] I i
Date: 16.5EP.20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG271545B

LTE Band 38 / 10MHz / QPSK
Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

Spectrur || Spectrum L2

Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.00 d& Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.560 GHz 1.000 MHz 2.55973 GHz -34.88 dBm -9.88 dB 2.610 GHz 2.620 GHz 100.000 kHz 2.61941 GHz 21.87 dém -8.13 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56461 GHz -29.00 dBm -16.00 d& 2.620 GHz 2.621 GHz 200.000 kHz 2.62002 GHz -14.69 dBm -4.60 dB
2,565 GHz 2.569 GHz 1.000 MHz 2,56000 GHz -20.34 dBm -10.34 d& 2.621 GHz 2 625 GHz 1,000 MHz 2.62108 GHz ~19.63 dbm “9.63 de
2,569 GHz 2.570 GHz 200,000 kHz 2.56959 GHz -15.01 dBm 2.625 GHz 2.630 GHz 1,000 MHz 2.62500 GHz -29.38 dBm -16.38 dB
2.570 GHz 2.580 GHz 100.000 kHz 2.57063 GHz 21.01 dBm 2,630 GHz 2.645 GHz 1.000 MHz 2.63075 GHz -35.45 dbm -10.45 dB
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Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.560 GHz 1.000 MHz 2.55984 GHz -34.14 dBm -9.14 d& 2.610 GHz 2.620 GHz 100.000 kHz 2.61673 GHz .84 dbm -23.16 db
2.560 GHz 2.565 GHz 1.000 MHz 256483 GHz -28.99 dBm -15.99 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62000 GHz -23.23 dBm -13.23 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56872 GHz -25.05 dBm -15.05 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62113 GHz -21.55 dBm -11.55 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.57000 GHz -27.76 dBm -17.76 dB 2.625 GHz 2.630 GHz 1,000 MHz 2.62507 GHz -26.08 dBm -13.08 dB
2,570 GHz 2.580 GHz 100,000 kHz 2.57845 GHz 5.66 dBm -24.34 dB 2.630 GHz 2.645 GHz 1,000 MHz 2.63007 GHz 30,09 dbm ~5.00 dB
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